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FCC TEST REPORT

FCC 47 CFR Part 15C
Industry Canada RSS-210

Frequency hopping systems operating within the 2400 — 2483.5 MHz band

Report Reference No........................ . GOM-1407-4031-TFC247BT-V01

Testing Laboratory ..........................  Eurofins Product Service GmbH

Address.......coooeeeeeveiivieeeeiiiieeeeiinnn. Storkower Str. 38c
15526 Reichenwalde
Germany
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Applicant’s name............................... GN Netcom A/S

AdAress........cocoeeeiviieeesniieeeeneeeeennnn s Lautrupbjerg 7
2750 Ballerup
DENMARK

Test specification:

Standard ............ceeevvvvveeeeeeeeveevvivnenn..... - 47 CFR Part 15C
RSS-210, Issue 8, 2010-12
RSS-Gen, Issue 3, 2010-12
ANSI C63.4:2009

Equipment under test (EUT):

Product description Bluetooth Speakerphone
Model No. HFS210
Additional Model(s) None
Brand Name(s) Jabra
Hardware version V25
Firmware / Software version Vv3.3.0
FCC-ID: BCE-HFS201A IC: 2386C-HFS210
Test result Passed
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Possible test case verdicts:

- neither assessed nortested .........cccoccvveciivieveer. NIN

- required by standard but not appl. to test object......... N/A

- required by standard but not tested............cc.ccceeeeeet NIT

- not required by standard for the test object ...............: N/R

- test object does meet the requirement........................ P (Pass)

- test object does not meet the requirement................. . F (Fail)
Testing:

Test Lab Temperature...........ccccceeevvvvveceeveceesie e, 20=23 °C
Test Lab Humidity .....coccovveeeeiciiceiecrcciece s 32— 38 %
Date of receipt of testitem ........ccccccovieiieciiieeeee:. 2014-08-19
Date (s) of perfformance of tests ...............ccceeeeeeveeer 2014-08-19 — 2014-08-25
Compiled by .. . Antje Bartusch

Tested by (+ signature).................... ;

(Responsible for Test) Christian Weber

Approved by (+ signature) ............... . Jens Zimmermann
Date of issue.......cocevvvvvvvveveeviiieenn, . 2014-08-26
Total number of pages......c..cccvueee.. ;119

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial
number. It is the responsibility of the manufacturer to ensure that all production models meet
the intent of the requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Additional comments:
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Product Service

Version History

Version Issue Date Remarks Revised by

01 2014-08-26 Initial Release
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1 Equipment (Test item) Description

Description Bluetooth Speakerphone
Model HFS210

Additional Model(s) None

Brand Name(s) Jabra

Serial number None

Hardware version V25

Software / Firmware version v3.3.0

FCC-ID

BCE-HFS201A

IC 2386C-HFS210
Equipment type End product
Radio type Transceiver
Radio technology Bluetooth

Operating frequency range

2402 - 2480 MHz

Assigned frequency band

2400 - 2483.5 MHz

FLow 2402 MHz
Main test frequencies Fuio 2441 MHz
i 2480 MHz
Spreading FHSS
Modulations GFSK, P1/4-DQPSK, 8-PSK

Number of channels

79 hopping channels at all

Channel spacing 1 MHz
Number of antennas 1
Type integrated
Model unspecified
Antenna
Manufacturer GN Netcom
Gain -2.34
GN Netcom A/S
Manufacturer Lautrupbjerg 7
2750 Ballerup
DENMARK
Vnom 3.7VvDC
Power supply VMmN 3.9VDC
Vi 4.2 VDC
Model None
Vendor None
AC/DC-Adaptor
Input None
Output None

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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1.4 Supporting Equipment Used During Testing

P.[_?/ngt Device Manufacturer Model No. Comments
AE Smartphone Samsung S3 mini -
AE Laptop DELL D430 -

*Note: Use the following abbreviations:

AE : Auxiliary/Associated Equipment, or

SIM : Simulator (Not Subjected to Test)

CABL : Connecting cables

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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1.5 Test Modes

Mode # Description

General conditions: |EUT powered by laboratory power supply.

Radio conditions: | Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
DH5—SngI Modulation = GFSK

Packet type = DH5

Data rate = 1 Mbps

Duty cycle = 77 %

Power level = Maximum

General conditions: |EUT powered by laboratory power supply.

Radio conditions: | Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
2DH5—SngI Modulation = 1T/4-DQPSK

Packet type = 2DH5

Data rate = 2 Mbps

Duty cycle = 77 %

Power level = Maximum

General conditions: |EUT powered by laboratory power supply.

Radio conditions: | Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
3DH5-Sngl Modulation = 8-DPSK

Packet type = 3DH5

Data rate = 3 Mbps

Duty cycle = 77 %

Power level = Maximum

General conditions: |EUT powered by laboratory power supply.

Radio conditions: | Mode = standalone transmit
Spreading = Hopping
DH5-HOp Modulation = GFSK

Packet type = DH5

Data rate = 1 Mbps

Duty cycle = 77 %

Power level = Maximum

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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2DH5-Hop

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Modulation = 1/4-DQPSK
Packet type = 2DH5

Data rate = 2 Mbps

Duty cycle = 77 %

Power level = Maximum

3DH5-Hop

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Modulation = 8-DPSK
Packet type = 3DH5

Data rate = 3 Mbps

Duty cycle = 77 %

Power level = Maximum

Receive

General conditions:

EUT powered by laboratory power supply.

Radio conditions:

Mode = standalone receive
Spreading = Hopping

AC-Powerline

General conditions:

EUT powered by commercial AC/DC-Adapter

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Power level = Maximum

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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1.6 Test Equipment Used During Testing
Measurement Software
Description Manufacturer Name Version
EMC Test Software Dare Instruments Radimation 5.8.37
20dB Bandwidth
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2014-02 2015-02
Number of hopping frequencies
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2014-02 2015-02
Time of occupancy
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2014-02 2015-02
Maximum peak conducted power
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2014-02 2015-02
Band edge compliance
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2014-02 2015-02
Conducted spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2014-02 2015-02
Radiated spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Semi-anechoic | ponkonia AC 1 EF00062 2013-01 2015-01
chamber
Spectrum Analyzer R&S FSIQ26 EF00242 2014-03 2015-03
Biconical Antenna R&S HK 116 EF00012 2013-02 2016-02
LPD Antenna R&S HL 223 EF00187 2014-03 2017-03
LPD Antenna R&S HL 025 EF00327 2013-02 2016-02

Test Report No.: GOM-1407-4031-TFC247BT-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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AC powerline conducted emissions

Description Manufacturer Model Identifier Cal. Date Cal. Due
AMN R&S ESH2-Z5 EF00182 2012-10 2014-10

AMN R&S ESH3-Z5 EF00036 2012-11 2014-11

EMI Test Receiver R&S ESCS 30 EF00295 2013-10 2014-10
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of pV/m. The following formula is used to convert the units of uvV/m to dBuVv/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF = Net Reading . Netreading - FCC limit = Margin
21.5dBuv + 26dB= 47.5dBuvim :  47.5dBuV/m - 57.0 dBuV/m =-9.5 dB

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
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2 Result Summary

FCC 47 CFR Part 15C, IC RSS-210

Product Specific . Reference
Standard Section Requirement — Test Method Result Remarks
RSS-Gen 4.6.1 Occupied Bandwidth RSS-Gen4.6.1| N/R Informational only
FCC § 15.247(a)(1) . Public notice
ICRSS-210 § Ag.1 | 20 UB Bandwidth DA00-705 | PASS
FCC § 15.247(a)(1)(iii) . . Public notice
IC RSS-210 § A8.1 Number of hopping frequencies DA 00-705 PASS
FCC § 15.247(a)(1) . . Public notice
IC RSS-210 § A8.1 Frequency hopping channel separation DA 00-705 PASS
FCC § 15.247(a)(1)(iii) | . Public notice
IC RSS-210 § A8.1 Time of occupancy (Dwell time) DA 00-705 PASS
FCC § 15.247(b)(1) . Public notice
IC RSS-210 § A8.4 Maximum peak conducted power DA 00-705 PASS
47 CFR 15.207 . -
RSS-Gen 7.2.4 AC power line conducted emissions ANSI| C63.4 PASS
FCC § 15.247(d) . Public notice
IC RSS-210 § A8.5 Band edge compliance DA 00-705 PASS
FCC § 15.247(d) . L Public notice
IC RSS-210 § A8.5 Conducted spurious emissions DA 00-705 PASS
FCC § 15.247(d)
FCC § 15.209 Public notice
IC RSS-210 A8.5 Transmitter radiated spurious emissions DA 00-705/ PASS
IC RSS-Gen 4.9 ANSI C 63.4
IC RSS-Gen 7.2.5
IC RSS-Gen 4.10 . . . L
IC RSS-Gen 6.1 Receiver radiated spurious emissions ANSIC 63.4 | PASS
Remarks:

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3 Test Conditions and Res

3.1

ults

Test Conditions and Results — Occupied Bandwidth

Occupied Bandwidth acc. IC RSS-Gen

Verdict: PASS

Test according to
measurement reference

Reference Method

RSS-Gen 4.6.1

Test frequency range

Tested frequencies

I:LOW / I:MID/ FHIGH

Limits

None (Informational only)

Test setup

Spectrum
Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span set to at least twice the emission spectrum

3. Resolution bandwidth set to 1 % of span

4. Occupied Bandwidth (99 %) measurement with spectrum analyzer built in measurement function

Test results
Channel Frequency [MHZz] Mode Occupied Bandwidth [kHz]
FLow 2402 DH5-Sngl 868
Fumip 2441 DH5-Sngl 882
FricH 2480 DH5-Sngl 868
FLow 2402 3DH5-Sngl 1204
Fumip 2441 3DH5-Sngl 1218
FricH 2480 3DH5-Sngl 1218
Comments:

Test Report

No.: GOM-1407-4031-TFC247BT-V01

Storkower

Eurofins Product Service GmbH
Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — DH5-Sngl Fow

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Ref

10 dBm

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber

4.4.1 Occupied Bandwidth

Channel.: 0 / 2402 MHz

A spectrum analyzer with an integrated 99% power bandwidth function is used
DH5

* RBW 30 kHz Marker 1 [T1

* VBW 300 kHz 2.64 dBm

Att 20 dB SWT 10 ms 2.401944000 GHz

10 Offp

OBW868[.000000p00 kHz| %k
1
Temp 1| [T1 OBW]
—15li1o aen|EN

2(-401510p00 GH=z
Temp 2| [T1 OBW]

--20

> T4 S==3u
%% 2|-402378p00 GHz |LvL

--30

40

|- 60

3t
MMWJE-M@MA[

Py Y Ny |

G Bk

--70

--80

-90

Center 2.402 GHz

Comment :

Date:

Occupied bandwidth:
19.AUG.2014

700 kHz/ Span 7 MHz

868 KHz
15:35:32

Test Report No.: GOM-1407-4031-TFC247BT-V01
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Occupied Bandwidth — DH5-Sngl Fyp

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Ref

10 dBm

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber

4.4.1 Occupied Bandwidth

Channel.: 39 / 2441 MHz

A spectrum analyzer with an integrated 99% power bandwidth function is used
DHS

* RBW 30 kHz Marker 1 [T1

* VBW 300 kHz 4.68 dBm

SWT 10 ms 2.440944000 GHz

10 Offp

1] oBwssgz[.000000p00 kHz| %
Temp 1| [T1 OBW]
—13l22 gem|Ed

2|-440496p00 GH=z
Temp 2| [T1 OBY]

--20

T4 S3=20
\%’ 2|-441378p00 GHz|nvr

--30

--40

--60

I

--70

--80

-90

Center 2.441 GHz

Comment :

Date:

Occupied bandwidth:
19.AUG.2014

700 kH=z/ Span 7 MHz

882 KHz
15:37:00

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — DH5-Sngl Fycn

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
4.4.1 Occupied Bandwidth

Comment 1 Channel.: 78 / 2480 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 DH5
® *RBW 30 kHz Marker 1 [T1 ]
*VBW 300 kH=z 5.21 dBm
Ref 10 dBm Att 20 dB SWT 10 ms 2.479930000 GH=z
10 Offpet 6 B 1 OBW868|.000000p00 kHz| S
iJs Temp 1| [T1 OBW]
L o A —12le65 aem|EN
fF \ﬁ 2|.479496p00 GH=z
1 =X Temp 2| [T1 OBW]
x . - N -
[}f wik 2|.480364p00 GHz |LvL
L-20 I ‘k
|--30 A i
L-40 ﬁtprfﬂ_! kﬁu&%
WW Mw‘-—w&h‘

|- 60

--70

--80

-90

Cente

Comment :

Date:

Occupied bandwidth:

r 2.48 GHz 700 kHz/ Span 7 MHz

868 KHz

19.AUG.2014 15:38:16

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — 3-DH5-Sngl F ow

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
4.4.1 Occupied Bandwidth

Comment 1 Channel.: 0 / 2402 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 3-DH5
® *RBW 30 kHz Marker 1 [T1 ]
*VBW 300 kH=z 0.62 dBm
Ref 10 dBm Att 20 dB SWT 10 ms 2.401930000 GHz
10 Offpget 6 B OoBW 1]-204000p00 MH=z| %
1 Temp 1| [T1 OBW]
l o 4 —16l77 aem|EY
2|.401328p00 GH=z
1 PK]
. 4 {"L i i
35 \%2 2(-402532p00 GHz |LvL
|--20
--30 \\
M'J\aﬂ‘} i
M N“ff Eel ol s, .. X
Il g
--60
-—-70
--80
-90

Cente

Comment :

Date:

Occupied bandwidth:

r 2.402 GHz 700 kH=z/ Span 7 MHz

1204 KHz

19.AUG.2014 15:39:39

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — 3-DH5-Sngl Fyp

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber

4.4.1 Occupied Bandwidth

Channel.: 39 / 2441 MHz

A spectrum analyzer with an integrated 99% power bandwidth function is used
3-DH5

* RBW 30 kHz Marker 1 [T1

* VBW 300 kHz 3.20 dBm

Ref 10 dBm Att 20 dB SWT 10 ms 2.440944000 GHz

10 Offket 6 {B OBW 1].218000p00 MHz| J
Temp 1| [T1 OBW]

L o r —13l22 aen|EN

440314p00 GHz
[T1 OBY]

il
I%NH

i 2|
Temp 2

--20

E= T
\i 2].441532p00 GHz|LvL

--30

40

\"-.hﬁuh_..r

s

|- 60

--70

--80

-90

Center 2.441 GHz

Comment :

Date:

Occupied bandwidth:
19.AUG.2014

700 kHz/ Span 7 MHz

1218 KHz
15:41:08

Test Report No.: GOM-1407-4031-TFC247BT-V01
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Occupied Bandwidth — 3-DH5-Sngl Fygh

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber

4.4.1 Occupied Bandwidth

Channel.: 78 / 2480 MHz

A spectrum analyzer with an integrated 99% power bandwidth function is used
3-DH5

* RBW 30 kHz Marker 1 [T1

* VBW 300 kHz 3.44 dBm

Ref 10 dBm Att 20 dB SWT 10 ms 2.479930000 GHz
10 Offket 6 {B 1 OBW 1].218000p00 MHz| J
X Temp 1| [T1 OBW]
L o I —12ls8s aen|EN
[ 2|.479314po0 cH=z
Temp 2| [T1 OBW]
[vIEw]
--10 - — T BT
hi 2].480532p00 GHz |LvL
| -20
--30 ¢Wf
| -40 wl \
s palicte ™ \('I“M o Kpg el
4 A

|- 60

--70

--80

-90

Cente

Comment :

Date:

Occupied bandwidth:

r 2.48 GHz 700 kHz/ Span 7 MHz

1218 KHz

19.AUG.2014 15:42:26
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3.2 Test Conditions and Results — 20 dB Bandwidth

20 dB Bandwidth acc. FCC 15.247 / IC RSS-210 Verdict: PASS

EUT requirement Reference

rule parts and clause FCC 15.247(a)(1) / IC RSS-210 A8.1
Test according to Reference Method

MEEEUIETEN] EHErEE FCC Public Notice DA 00-705
Tested frequencies
Test frequency range
FLOW / I:MID/ I:HIGH

Limits
Limit Condition
1.5 - Carrier spacing Output power < 125 mW / 21 dBm
1.0 - Carrier spacing 125 mW / 21 dBm < Output power < 1 W /30 dBm
Test setup

Spectrum
Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span set to at least twice the emission spectrum

3. Detector set to peak and max hold

4. Envelope peak value of emission spectrum is selected

5. Marker on envelope of spectrum is set to level of -20 dB to the left of the peak

6. Marker on envelope of spectrum is set to level of -20 dB to the right of the peak

7. 20dB Bandwidth is determined by marker frequency separation

Test results
Channel Frequency [MHZ] Mode 20 dB Bandwidth [MHZ] Limit [MHZ] Result
FLow 2402 DH5-Sngl 0.9262 15 PASS
Fumip 2441 DH5-Sngl 0.9306 15 PASS
Frich 2480 DH5-Sngl 0.9262 15 PASS
FLow 2402 2DH5-Sngl 1.3134 15 PASS
Fumio 2441 2DH5-Sngl 1.3178 15 PASS
Frich 2480 2DH5-Sngl 1.3222 15 PASS
FlLow 2402 3DH5-Sngl 1.2694 15 PASS
Fumio 2441 3DH5-Sngl 1.2870 15 PASS
Frich 2480 3DH5-Sngl 1.2914 15 PASS
Comments:

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — DH5-Sngl F ow

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(a)

Comment 1 20 dB bandwidth
Comment 2 Channel.: 0/ 2402 MHz/ GFSK
Comment 3 pass
® *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kH=z 0.02 dB
Ref 10 dBm Att 40 dB SWT 45 ms 926.200000000 kH=z
10 Offget 6 B Marker| 1 [T1
—21}F73 dBm
o 2|.401480B00 GHz n
Marker| 2 [T1

--10

—-21f71 dBm

--20

— 3

=

LVL

[

I

My

--30

v -

g

--50

--60

W

--70

--80

-90

Center 2.402 GHz

Comment :

Date:

20 dB bandwidth:

19.A

220 kHz/ Span 2.2 MHz

926.2 KHz

UG.2014 15:18:16

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — DH5-Sngl Fyp

FCC part 15.247
20 dB bandwidth

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 39 /2441 MHz/ GFSK
Comment 3 pass
® *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz —-0.98 dB
Ref 10 dBm Att 40 dB SWT 45 ms 930.600000000 kH=z
10 Offpet 6 (B Marker| 1 [T1

-19L 97 dBm
2|.a40476h00 cuz|IEN

| o
Marker| 2 [T1
TEW|
= | -10 u\{\f‘f-\; U'\F‘L qqqqqq I
LVL
L 2
TH —19.1842 vf _Aul._
30 R (\qﬁ
i

kan eV

--50

<
o
—

|- 60

--70

--80

-90

Center 2.441 GHz 220 kHz/ Span 2.2 MHz

Comment: 20 dB bandwidth: 930.6 KHz
Date: 19.AUG.2014 15:21:28

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — DH5-Sngl Fygn

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(a)

Comment 1 20 dB bandwidth
Comment 2 Channel.: 78 / 2480 MHz / PI/4-DQPSK
Comment 3 pass
® *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz —-0.94 dB
Ref 10 dBm Att 40 dB SWT 45 ms 1.322200000 MH=z
10 Offfet 6 B Marker| 1 [T1
—-23}154 dBm

GHz .:

2].479269b00

--20

Marker| 2 [T1
—241 48 dBm
£ A. :/’A A & ” + .
Ul W |7 ¢ '
LVL

N
TH /‘?q[915 dBm

*

--50

]
L gt

|- 60

--70

--80

-90

Center 2.48 GHz

Comment :

Date:

20 dB bandwidth:
19.AUG.2014

220 kHz/ Span 2.2 MHz

1322.2 KHz
15:28:01

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 2-DH5-Sngl F ow

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(a)

Comment 1 20 dB bandwidth
Comment 2 Channel.: 0/ 2402 MHz / PI/4-DQPSK
Comment 3 pass
® *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kH=z 0.40 dB
Ref 10 dBm Att 40 dB SWT 45 ms 1.313400000 MH=z
10 Offfet 6 B Marker| 1 [T1
—-251 99 dBm
o 2|.401278k00 GHz n
Marker| 2 [T1
1 =X —25[ 59 dBm
" ‘\;M-r. i IR S
VW e -
| -20 A
(e
) 4

--30

1
T H 7?@4564 dBm

40

--50

|- 60

--70

--80

-90

Center 2.402 GHz

220 kHz/ Span 2.2 MHz

Comment: 20 dB bandwidth: 1313.4 KHz

Date:

19.AUG.2014

15:24:54

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 2-DH5-Sngl Fyp

FCC part 15.247
20 dB bandwidth

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 39 /2441 MHz / PI/4-DQPSK
Comment 3 pass
® *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz -0.18 dB
Ref 10 dBm Att 40 dB SWT 45 ms 1.317800000 MH=z
10 Offpet 6 (B Marker| 1 [T1

-23{57 dBm
) 2|.a40274poo cuz|IEN

Marker| 2 [T1
1 PK}
—23L75 dBm
= 4 Jvf‘fé\h ;%, oo -
q,fw N t“‘v‘&nf\1 -
L.-20 3 r3

2
TH - 049 dBm s e

,
et LY

A AL A AN A

--50

|- 60

--70

--80

-90

Center 2.441 GHz 220 kHz/ Span 2.2 MHz

Comment: 20 dB bandwidth: 1317.8 KHz
Date: 19.AUG.2014 15:26:29

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 2-DH5-Sngl Fycy

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(a)

Comment 1 20 dB bandwidth
Comment 2 Channel.: 78 / 2480 MHz / PI/4-DQPSK
Comment 3 pass
® *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz —-0.94 dB
Ref 10 dBm Att 40 dB SWT 45 ms 1.322200000 MH=z
10 Offfet 6 B Marker| 1 [T1
—-23}154 dBm

GHz .:

2].479269b00

--20

Marker| 2 [T1
—241 48 dBm
£ A. :/’A A & ” + .
Ul W |7 ¢ '
LVL

N
TH /‘?q[915 dBm

*

--50

]
L gt

|- 60

--70

--80

-90

Center 2.48 GHz

Comment :

Date:

20 dB bandwidth:
19.AUG.2014

220 kHz/ Span 2.2 MHz

1322.2 KHz
15:28:01

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 30 of 119




&% eurofins

20 dB Bandwidth — 3-DH5-Sngl F ow

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

%

Ref

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(a)

20 dB bandwidth

Channel.: 0/ 2402 MHz / 8-DPSK

pass

*RBW 10 kHz Delta 1 [T1

*VBW 10 kHz -0.33 dB
10 dBm Att 40 dB SWT 45 ms 1.269400000 MH=z

10 Offp

Marker| 1 [T1
-26[34 dBm
2|.a01287boo cuz|IEN

Marker| 2 [T1

—26L 67 dBm
Ja | p

--20

--30

It e W I

40

--50

|- 60

--70

--80

-90

Center 2.402 GHz

220 kHz/ Span 2.2 MHz

Comment: 20 dB bandwidth: 1269.4 KHz

Date:

19.AUG.2014

15:29:39

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 3-DH5-Sngl Fyp

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(a)

Comment 1 20 dB bandwidth
Comment 2 Channel.: 39 /2441 MHz / 8-DPSK
Comment 3 pass
® *RBW 10 kHz Delta 1 [T1 ]
*VBW 10 kHz —-1.42 dB
Ref 10 dBm Att 40 dB SWT 45 ms 1.287000000 MH=z
10 Offket 6 B Marker| 1 [T1
—-23}1 36 dBm
l o 2l.4a40269b00 cuz|EN
Marker| 2 [T1
1= —24]| 78 dBm
) wﬂiﬂ\f‘wﬁ x -
L-20 = k-
TH Ifé? 96 dBm ﬂg
’\:U
M.&ﬁ‘ f[ N .
LA 48 /L'
|--50
|--60
L-70
|--80
-90
Center 2.441 GHz 220 kHz/ Span 2.2 MHz

Comment :

Date:

20 dB bandwidth:

1287 KHz

19.AUG.2014 15:31:10

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 3-DH5-Sngl Fycy

FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(a)

Comment 1 20 dB bandwidth
Comment 2 Channel.: 78 /2480 MHz / 8-DPSK
Comment 3 pass
® *RBW 10 kH=z Delta 1 [T1 ]
*VBW 10 kH=z —-1.52 dB
Ref 10 dBm Att 40 dB SWT 45 ms 1.291400000 MH=z

10 Offp

Marker| 1 [T1
-23L 00 dBm
2|.a79265boo0 cuz |IEN

Marker| 2 [T1

--20

u!"mf““ﬂvw‘r“*"w I

T H f?£y881 dBm ﬁ;R

f‘f MW

|- 60

--70

--80

-90

Center 2.48 GHz

220 kHz/ Span 2.2 MHz

Comment: 20 dB bandwidth: 1291.4 KHz

Date:

19.AUG.2014

15:32:34

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.3 Test Conditions and Results — Number of hopping frequencies

Number of hopping frequencies acc. FCC 15.247 / IC RSS-210

Verdict: PASS

EUT requirement

Reference

rule parts and clause FCC 15.247(a)(1)(iii) / IC RSS-210 A8.1

Test according to

Reference Method

measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range

FLOW - I:HIGH

EUT test mode DH5-Hop
Limits
Limit Condition
Number of hopping channels = 15 Output power < 125 mW / 21 dBm
Number of hopping channels = 75 125 mW / 21 dBm < Output power <1 W / 30 dBm
Test setup

Spectrum

EUT

Analyzer

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The number of peaks is counted to determine number of hopping frequencies
Test results
Number of hopping frequencies Limit Result
79 215 PASS
Comments:

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range A

FCC part 15.247
Number of hopping frequencies

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 0-24
Comment 3 pass
® *RBW 300 kH=z
*VBW 300 kHz
Ref 10 dBm Att 40 dB SWT 2.5 ms
10 Offget 6 B
R i e
[
-10
|--20 }
N
A RBA S ...“[
--50
--60
|--70
--80
-90
Center 2.4115 GHz 3 MHz/ Span 30 MHz

Comment: Number of hopping frequencies
Date: 19.AUG.2014 17:25:01

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range B

FCC part 15.247
Number of hopping frequencies

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 25-54
Comment 3 pass
*RBW 300 kH=z
<§;> *VBW 300 kHz
Ref 10 dBm Att 40 dB SWT 2.5 ms

10 Offget 6

e T R G v

w

B ARAREAR AR LR EER
=z |,

VL

--20

--30

40

--50

|- 60

--70

--80

-90

Center 2.4415 GHz 3 MHz/ Span 30 MHz

Comment: Number of hopping frequencies
Date: 19.AUG.2014 17:26:14

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range C

FCC part 15.247
Number of hopping frequencies

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 55-78
Comment 3 pass
*RBW 300 kH=z
<§;> *VBW 300 kHz
Ref 10 dBm Att 40 dB SWT 2.5 ms

10 Offget 6

w

S

IRRR R =
| 40 \%M

--50

|- 60

--70

--80

-90

Center 2.4715 GHz 3 MHz/

Comment: Number of hopping frequencies
Date: 19.AUG.2014 17:27:23

Span

30 MHz

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
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3.4 Test Conditions and Results — Frequency hopping channel separation

Frequency hopping channel separation acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(a)(1) / IC RSS-210 A8.1
Test according to Reference Method
measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range
2441 & 2442 MHz

EUT test mode DH5-Hop
Limits
Limit Condition
= 25 kHz or % of 20 dB bandwidth Output power < 125 mW / 21 dBm
2 25 kHz or 20 dB bandwidth 125 mW / 21 dBm < Output power <1 W / 30 dBm
Test setup
P

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The two adjacent channel peaks are marked
6. Channel separation is determined from frequency separation of markers
Test results
Channel separation [kHZ] Limit [kHZz] Result
1016 =24+ 930.60 =620.40 PASS
Comments:

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Frequency hopping channel separation

FCC part 15.247
Carrier frequency separation

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(a)(1)
Comment 1 Carrier frequency separation
Comment 2 Channel.: 39/40 | 2441/2442 MHz
Comment 3 Hopping mode
® *RBW 100 kH=z Delta 1 [T1 ]
*VBW 100 kH=z 0.18 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms 1.016400000 MH=z
10 Offfet 6 B Marker| 1 [T1
1 il

61 08 dBm

| N -HK.K . Y 2l.a40914b00 cuz|EN

Yy Ty

--20

--30

|--35

-40

Center 2.4415 GHz 220 kHz/ Span 2.2 MHz
Comment: Limit: > two—-thirds of the 20 dB bandwidth ; Result: Pass
Date: 19.AUG.2014 17:23:01

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.5 Test Conditions and Results — Time of occupancy (Dwell Time)

Time of occupancy (Dwell time) acc. FCC 15.247 / IC RSS-210

Verdict: PASS

EUT requirement
rule parts and clause

Reference

FCC 15.247(a)(1)(iii) / IC RSS-210 A8.1

Test according to
measurement reference

Reference Method

FCC Public Notice DA 00-705

Test frequency range

Tested frequencies

2441 MHz

EUT test mode

DH5-Hop

Limits

Limit

Time of occupancy < 0.4 s within 0.4 s - Number of hopping channels

Test setup

Spectrum
Analyzer

EUT

Test procedure

a kbR

EUT set to test mode (Communication tester is used if needed)
Center frequency set to test channel center frequency
Span set to zero span and detector to peak and max hold
Resolution bandwidth is set to 100kHz and sweep time to observation period

Time of occupancy determined from number of peaks multiplied by single hop dwell time

Test results

Observation period [s]

No. of hops

Dwell time/hop [s] Time of occupancy [s]

Limit[s] | Result

31.6

113

0.0029

0.327

<04 PASS

Comments:

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Time of occupancy

FCC part 15.247
Time of occupancy inquiry

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(a)
Comment 1 Time of occupancy inquiry
Comment 2 Channel.: 39 / 2441 MHz
Comment 3 113 events * 2.898 ms  result: 327.474 ms
® RBW 1 MHz Delta 1 [T1 ]
* VBW 1 MHz -0.16 dB
Ref 10 dBm N *Att 40 dB SWT 4 ms 2.%97600 ms
offdet J—ai Hmrr——t—g 1| ] *
-0 p.Z0 apm
l 10 8.P0OPO0O0 us A
|--20
\];I:::*__BO TRG
VRN, 3V W Je-ptlfeiid v
1 -50
--60
|--70
--80
Center 2.441 GHz 400 ps/
RBW 300 kHz Marker 1 [T1
*VBW 1 MHz 0.10 dBm
Ref 10 dBm * Attt 40 dB SWT 31.6 s 31.473600 s
H =
* SGL
-50
—-60
-70
-80
Center 2.441 GHz 3.16 s/

Comment: Burst length=2.8976 ms
Date: 19.AUG.2014 17:35:00

Test Report No.: GOM-1407-4031-TFC247BT

-vV01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.6 Test Conditions and Results — Maximum peak conducted power

Maximum peak conducted power acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(b)(1) / IC RSS-210 A8.4
Test according to Reference Method
MEESIEMENT FEETETEe FCC Public Notice DA 00-705

Tested frequencies

Test frequency range
I:LOW / I:MID/ I:HIGH

Measurement mode Peak
Maximum antenna gain -2.34 dBi = Limit correction = 0 dB
Limits
Limit Condition
1W (30 dBm) Number of hopping channels = 75
0.125W (21 dBm) 75 > Number of hopping channels = 15

The conducted output power limit specified above is based on the use of antennas with directional gains
that do not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values in the table,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Test setup

Spectrum
Analyzer

EUT

Test procedure

EUT set to test mode (Communication tester is used if needed)

Center frequency set to test channel center frequency

Span set to twice the 20 dB bandwidth and detector to peak and max hold
Resolution bandwidth is set to 3 MHz

Peak conducted power is determined from peak of spectrum envelope

a bk wbdhpE

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 42 of 119




<& eurofins |

Test results

Chamnel | FIo0UenoY [ yoitage | moge | Peckpower [Peak power [ Limit ['Maran [ g
Frow 2402 3.7VvDC DH5-Sngl 5.17 0.003 30 -24.83 | PASS
Fumip 2441 3.7VvDC DH5-Sngl 6.52 0.004 30 -23.48 | PASS
FrichH 2480 3.7VvDC DH5-Sngl 7.13 0.005 30 -22.87 | PASS
Frow 2402 3.7VvDC 2DH5-Sngl 3.20 0.002 30 -26.80 | PASS
Fumip 2441 3.7VvDC 2DH5-Sngl 5.29 0.003 30 -24.71 | PASS
FrichH 2480 3.7VvDC 2DH5-Sngl 5.81 0.004 30 -24.19 | PASS
Frow 2402 3.7VvDC 3DH5-Sngl 3.57 0.002 30 -26.43 | PASS
Fumip 2441 3.7VvDC 3DH5-Sngl 5.57 0.004 30 -24.43 | PASS
Frich 2480 3.7VvDC 3DH5-Sngl 6.04 0.004 30 -23.96 | PASS

Comments:

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.7 Test Conditions and Results — AC power line conducted emissions

Power line conducted emissions acc. FCC 47 CFR 15.207 / IC RSS-Gen

Verdict: PASS

Test according referenced Reference Method

standards ANSI C63.4
Fully configured sample scanned over Frequency range
the following frequency range 0.15 MHz to 30 MHz
Points of Application Application Interface
AC Mains LISN
EUT test mode AC-Powerline
Limits and results
Frequency [MHz] Quasi-Peak [dBuV] Result Average [dBuV] Result
0.15to 5 66 to 56* PASS 56 to 46* PASS
0.5t05 56 PASS 46 PASS
5to 30 60 PASS 50 PASS
Comments:

* Limit decreases linearly with the logarithm of the frequency.

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Conducted Emissions

EMI voltage test in the ac-mains according to FCC Part 15b

Project number: GOM-1407-4031

Manufacturer: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Zunke
Test Conditions: Tnom: 23°C, Unom: 5VDC via USB
LISN: ESH2-Z5 N
Mode: charging
Test Date: 2014-08-26
Note:
Index 25
= FCC15BAV =——— FCC15BQP ——— RBW:9kHz, Neutral Max Average RBW: 9 kHz, Neutral Max Peak
80 f
70+
T~
60—
~—
50 fay
;3930 - | nvl\v g M | |
g } I
- T P Aol
of |
-10 f

150 k 300 k

500 k600 k 1M 2M 3M 5M 10M 20M 30M

Frequency (Hz)

Test Report No.: GOM-1407-4031-TFC247BT-V01
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Conducted Emissions

EMI voltage test in the ac-mains according to FCC Part 15b

Project number: GOM-1407-4031

Manufacturer: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Zunke
Test Conditions: Tnom: 23°C, Unom: 5VDC via USB
LISN: ESH2-7Z5 L
Mode: charging
Test Date: 2014-08-26
Note:
Index 26
= FCC15BAV =——— FCC15BQP ——— RBW:9kHz, Line 1 Max Average RBW: 9 kHz, Line 1 Max Peak
80
70
60
50
Z; 40
£ fitkal
g

20

150 k 300 k 500 k600 k 1M 2M 3M 5M 10M 20M 30M

Frequency (Hz)

Test Report No.: GOM-1407-4031-TFC247BT-V01
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3.8 Test Conditions and Results — Band edge compliance

Band-edge compliance acc. FCC 15.247

/1C RSS-210 Verdict: PASS

EUT requirement

Reference

rule parts and clause

FCC 15.247(d) / IC RSS-210 A8.5

Test according to

Reference Method

measurement reference

FCC Public Notice DA 00-705

Tested frequencies

Test frequency range

I:LOW / FHIGH

Measurement mode Peak
Limits
Limit Condition
<-20 dB/100 kHz Peak power measurement detector = Peak
<-30 dB/100 kHz Peak power measurement detector = RMS
Test setup
Spectrum

Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set around lower band edge and detector is set to peak and max hold
3. Resolution bandwidth is set to 100 kHz
4. Markers are set to peak emission levels within frequency band and outside frequency band
5. Band edge attenuation is determined from level difference
Test results

Channel Fr?&Llj_'ezr]‘Cy Mode Level [dBc] Limit [dBc] Margin [dB] Result
FLow 2402 DH5-Sngl -47.72 -20 -27.72 PASS
FricH 2480 DH5-Sngl -49.45 -20 -29.45 PASS
FLow 2402 DH5-Hop -46.69 -20 -26.69 PASS
FricH 2480 DH5-Hop -48.59 -20 -28.59 PASS
FLow 2402 2DH5-Sngl -44.00 -20 -24.00 PASS
FricH 2480 2DH5-Sngl -48.09 -20 -28.09 PASS
FLow 2402 2DH5-Hop -44.45 -20 -24.45 PASS
FricH 2480 2DH5-Hop -43.37 -20 -23.37 PASS
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Product Service

FLow 2402 3DH5-Sngl -44.49 -20 -24.49 PASS

Frich 2480 3DH5-Sngl -47.74 -20 -27.74 PASS

FLow 2402 3DH5-Hop -43.35 -20 -23.35 PASS

Frich 2480 3DH5-Hop -47.83 -20 -27.83 PASS
Comments:

Test Report No.: GOM-1407-4031-TFC247BT-V01
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Band-edge compliance — DH5-Sngl Fiow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 0/ 2402 MHz / GFSK
Comment 3 Single frequency mode
@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kH=z —47 .72 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms —2.196000000 MH=z
10 Offset o6 dB Marker| 1 [T1
4181 dBm
o f.,*\ 2| 402106poo cuz|IEN

/ \
f" \ v
L.-20

LAY

.o WMNI et A
-—-50
-—-60
-—70
-—-80
i3 18
-90
Center 2.4 GHz 900 kHz/ Span 9 MHz
Date: 19.AUG.2014 16:59:42
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Band-edge compliance — DH5-Sngl Fygn

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.:78 / 2480 MHz / GFSK
Comment 3 Single frequency mode
@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kH=z —49.45 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms 4.032000000 MH=z
10 Offget 6 dB Marker| 1 [T1
6 60 dBm
o fL‘\ 2|.a79918poo cu-|IEN

|--50

--60

-—70

|--80

-90

Center 2.4835 GHz 900 kHz/ Span 9 MHz

Date: 19.AUG.2014 17:02:05

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 50 of 119



&% eurofins

Band-edge compliance — DH5-Hop Fiow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Bluetooth Speakerphone

Model HFS20

Approval Holder GN Netcom / GOM-1407-4031

Temperature / Voltage Tnom / Vnom

Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(c)

Comment 1 Band-edge compliance

Comment 2 Channel.:0-78 / 2402-2480 MHz / GFSK
Comment 3 Hopping mode

* RBW 100 kHz
* VBW 100 kHz

Delta

1 [T1 ]

—46.

69 dB

VL

Ref 10 dBm Att 40 dB SWT 2.5 ms —2.124000000 MH=z
10 Offget 6 B g’larker 1 [T1
,ﬁ 317 Bm
o 2F401l962hdo S‘HZ ES
1o A
r‘[ ¥ ¥
|--20
-—-30 f
-—40 1 F Luf
--50
-—-60
-—70
--80
i3 18
-90
Center 2.4 GHz 900 kHz/ Span 9 MHz
Date: 19.AUG.2014 17:11:04
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Band-edge compliance — DH5-Hop Fycn

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Comment 1
Comment 2
Comment 3

%

Date:

Bluetooth Speakerphone

HFS20

GN Netcom / GOM-1407-4031

Tnom / Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(c)

Band-edge compliance
Channel.:0-78 / 2402-2480 MHz / GFSK
Hopping mode

* RBW 100 kHz Delta 1 [T1 ]

*VBW 100 kHz -48.59 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms 4.680000000 MHz
10 Offget 6 4B Marker| 1 [T1

fint

6109 dBm
2[.479918pP00 GH=z

|--20

--30

-—40

|--50

--60

-—70

|--80

-90

Center 2.4835 GHz 900 kHz/ Span 9 MHz

19.AUG.2014 17:13:34

VL
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Band-edge compliance — 2-DH5-Sngl F ow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Comment 1
Comment 2
Comment 3

%

Date:

Bluetooth Speakerphone

HFS20

GN Netcom / GOM-1407-4031

Tnom / Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(c)

Band-edge compliance

Channel.:0 / 2402 MHz / P1/4-DQPSK

Single frequency mode

* RBW 100 kHz Delta 1 [T1 ]

* VBW 100 kHz —44.00 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms —3.402000000 MH=z
10 Offpget 6 B Marker| 1 [T1

1 1l 87 aBm

|-10

I, itﬁ\K2.4Ol944 00 GH=z

|--20

Fld

--30

-—40

|--50

--60

-—70

|--80

-90

Center 2.4 GHz 900 kHz/ Span 9 MHz

19.AUG.2014 17:04:03

VL
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Band-edge compliance — 2-DH5-Sngl Fygn

FCC part 15.247

Band-edge compliance of RF conducted emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

Bluetooth Speakerphone
HFS20
GN Netcom / GOM-1407-4031

Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(c)

Band-edge compliance

Channel.:78 / 2480 MHz / PI1/4-DQPSK
Single frequency mode

* RBW 100 kHz Delta 1 [T1 ]

*VBW 100 kH=z —-48.09 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms 3.672000000 MH=z
10 Offget 6 B Marker| 1 [T1
KJL 4181 dBm
| 0 _fu 2[.479936P00 GH=z
_l{‘ \\
TEW]|
[vz=wil B
|--20 \&
Yt
| -40 \‘ 1
--50
-—-60
-—70
--80
p
-90
Center 2.4835 GHz 900 kHz/ Span 9 MHz
Date: 19.AUG.2014 17:05:49

VL
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Band-edge compliance — 2-DH5-Hop F ow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.:0-78 / 2402-2480 MHz / PI/4-DQPSK
Comment 3 Hopping mode
@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kH=z —44 .45 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms —3.906000000 MH=z
10 Offset o6 dB Marker| 1 [T1
1153 daBm
o 2l a03870po¥ cu- |EN
i fpﬁi\muﬁ&%
10 ﬂf

‘i[ VL
--20
-—40 ul Jd

-—-50
[-—60
-—70
-—-80
i3 18
-90
Center 2.4 GHz 900 kHz/ Span 9 MHz
Date: 19.AUG.2014 17:15:03
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Band-edge compliance — 2-DH5-Hop Fyign

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.:0-78 / 2402-2480 MHz / PI/4-DQPSK
Comment 3 Hopping mode
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kH=z —43.37 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms 4.572000000 MH=z
10 Offset o6 dB Marker| 1 [T1
1 1114 dBm

o 2l.a79774boo cuz |IEN
i «
-y
\ LVL
|20

--30

-—40

|--50

--60

-—70

|--80

-90

Center 2.4835 GHz 900 kHz/ Span 9 MHz

Date: 19.AUG.2014 17:16:41
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Band-edge compliance — 3-DH5-Sngl Fiow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Comment 1
Comment 2
Comment 3

%

Date:

Bluetooth Speakerphone

HFS20

GN Netcom / GOM-1407-4031

Tnom / Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15 section 247(c)

Band-edge compliance

Channel.:0 / 2402 MHz / 8-DPSK

Single frequency mode

* RBW 100 kHz Delta 1 [T1 ]

*VBW 100 kHz -44.49 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms -1.998000000 MHz
10 Offket 6 @B Marker| 1 [T1
1 1l 83 dBm
) A 2|.401944p00 GH=z
“t~\K
| -10
|-20 [ \\
|--30 !
--40 Mfr-f\‘
|-50
|-60
|-70
|-80
T
-90
Center 2.4 GHz 900 kHz/ Span 9 MHz

19.AUG.2014 17:07:29

VL
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Band-edge compliance — 3-DH5-Sngl Fyign

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.:78 / 2480 MHz / 8-DPSK
Comment 3 Single frequency mode
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kH=z —47.74 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms 3.816000000 MH=z

10 Offiet 6 B Marker| 1 [T1

{rt 4]l 80 aBm
o M—'H 2|.479936boo cuz |IEN

\ VL
120

--30

|--50

--60

-—70

|--80

-90

Center 2.4835 GHz 900 kHz/ Span 9 MHz

Date: 19.AUG.2014 17:08:53
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Band-edge compliance — 3-DH5-Hop F ow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Bluetooth Speakerphone

Model HFS20

Approval Holder GN Netcom / GOM-1407-4031

Temperature / Voltage Tnom / Vnom

Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(c)

Comment 1 Band-edge compliance

Comment 2 Channel.:0-78 / 2402-2480 MHz / 8-DPSK
Comment 3 Hopping mode

* RBW 100 kHz
* VBW 100 kHz

Delta 1 [T1 ]

—-43

.35 dB

VL

Ref 10 dBm Att 40 dB SWT 2.5 ms -4.716000000 MHz
10 Offket 6 @B Marker| 1 [T1
1]l 58 d&Bm

o 2l aca140bogr.fu-|IEN

H@W&W
IEW|

=,

|-20 }u

|--30 f

1 I

|-40

|-50

|-60

|-70

|-80

T

-90

Center 2.4 GHz 900 kHz/ Span 9 MHz
Date: 19.AUG.2014 17:18:22
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Band-edge compliance — 3-DH5-Hop Fyign

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.:0-78 / 2402-2480 MHz / 8-DPSK
Comment 3 Hopping mode
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kH=z —47 .83 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms 4.572000000 MH=z
10 Offpet [3) B Marker| 1 [T1

4l 58 daBm
2l.a79918boo _cuz |IEN

\ LVL
| 20
| -40 ¥ 2

|--50

--60

-—70

|--80

-90

Center 2.4835 GHz 900 kHz/ Span 9 MHz

Date: 19.AUG.2014 17:20:03
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3.9 Test Conditions and Results — Conducted spurious emissions

Conducted spurious emissions acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-210 A8.5
Test according to Reference Method
ECBLUEREN CI2ENEE FCC Public Notice DA 00-705

Tested frequencies

Test frequency range
10 MHz — 10™ Harmonic

Measurement mode Peak
Limits
Limit Condition
<-20 dB/100 kHz Peak power measurement detector = Peak
<-30 dB/100 kHz Peak power measurement detector = RMS
Test setup
Spectrum
Analyzer EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span it set according to measurement range
3. Resolution bandwidth is set to 100 kHz and detector to peak and max hold
4. Markers are set to peak emission levels within frequency band
5. Emission level is determined by second marker on emission peak
6. Attenuation is determined from level difference
Test results
cramel | oo | wose [ Fp | e |t | i |y | Reset
FLow 2402 DH5-Sngl 24708 -38.43 4.11 -15.9 | -22.53 | PASS
Fuip 2441 DH5-Sngl 7304 -48.59 4.67 -15.3 | -33.29 | PASS
Frich 2480 DH5-Sngl 7418 -47.00 5.79 -14.2 | -32.80 | PASS
FLow 2402 3DH5-Sngl 24708 -39.07 1.79 -18.2 | -20.87 | PASS
Fwmip 2441 3DH5-Sngl 25050 -39.21 1.47 -18.5 -20.71 PASS
Frich 2480 3DH5-Sngl 24974 -38.30 0.89 -19.1 | -19.20 | PASS
Comments:

Test Report No.: GOM-1407-4031-TFC247BT-V01
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Conducted spurious emissions — DH5-Sngl F ow

FCC part 15.247 (d)
Spurious Emissions

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2402 MHz
Comment 3 DH5
«RBW 100 kHz Marker 2 [T1 ]
® * VBW 300 kHz -44.76 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 2.498440000 GHz
Offget 6 dB y MarKer 1 [T1f ] S
-0 . L L DI
| -10 2.40058pP000 GHz A
D1 —-15.|9 dBm,
--20
1 PK
view [30
L -40 vL
--50 % —" o o
--60
70
-—-80
Start 10 MHz 699 MHz/ Stop 7 GHz
= RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -38.43 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 24.708000000 GHz
-0
10 [ = |
D2 —-15.(9 dBm
--20
e -
20 T
| -40 X
T o e
--50 f""“" e ad o g o d™ -t.\f-'l‘ ‘J..,;'W
"_'_'..‘l"_ ot K, Vo e, 2~ ‘__j
70
-—-80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 19.AUG.2014 17:42:55
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Conducted spurious emissions — DH5-Sngl Fyp

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15.247 (d)

Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2441 MHz
Comment 3 DH5
«RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -47.25 dBm
Ref 10 dBm *Att 30 dB *SWT 10 s 2.540380000 GHz
2
Offget 6 dB v MarKer 1 [T1f ] S
-0 F.©O apIr
| -10 2.44252p000 GHz| a
Pl -15.[3 dBm
20
1 PK
view [30
L -40 vL
--50 Y 1 7 Yo r— " y e
e —— " ‘@jk[_k_,, e, 3w
| -60
| -70
|-80
Start 10 MHz 699 MHz/ Stop 7 GHz
*RBW 100 kHz Marker 1 [T1
*VBW 300 kHz -48.59 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 7.304000000 GHz
o
—p [ = |
p2 -15.[3 dBm
20
1 PK*
view [30
| 40
1 I o
d’\ﬁ,ﬂdb."¥FF“~\’Jf‘\“’£€5ﬁ~ﬁﬁﬁ'
| Y50 ——i
» J T W - (v T MA
F-¢60
| -70
|-s0
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 19.AUG.2014 17:46:11
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Conducted spurious emissions — DH5-Sngl Fyeh

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15.247 (d)

Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2480 MHz
Comment 3 DH5
«RBW 100 kHz Marker 2 [T1 ]
* VBW 300 kHz -49.12 dBm
Ref 10 dBm * Att 30 dB * SWT 10 s 2.582320000 GHz
1
Offsget 6 dB \ 4 MarKer 1 [T1] ] *
_O o ADIn
| -10 2.48446P000 GHz r-N
D1 —-14.[2 4dBm
L-20
1 PK
view 30
| -40 LVL
2
| -50 F xs
—r, & G gmar e cad e Sy — et =2 > Fared
| -60
L.-70
|-.-80
Start 10 MHz 698.8802 MHz/ Stop 6.998802 GHz
«RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.00 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 7.418000000 GHz
-0
L-10 E
D2 —-14 .12 dBm,
L.-20
1 ex
30
_7ﬁ0
e S
VW VW,
‘fo T e e T S
I O P -~ |
-6
L-70
L--80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 19.AUG.2014 17:48:50
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Conducted spurious emissions — 3-DH5-Sngl Fiow

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Bluetooth Speakerphone

HFS20
GN Netcom / GOM-1407-4031
Tnom /' Vnom

Eurofins Product Service GmbH / Mr. Weber
FCC part 15.247 (d)

Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2402 MHz
Comment 3 3-DH5
«RBW 100 kHz Marker 2 [T1 ]
* VBW 300 kHz -45.88 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 2.498440000 GHz
Offget 6 dB 1’ MarKer 1 [T1]]
_O 1. o ADIn
| -10 2.40058pP000 GH=z
—t Pl —-18.2 dBm
1 PK
view 30
L -40
| <o — _ ) A o —— . .
| -60
L.-70
--80
Start 10 MHz 699 MHz/ Stop 7 GHz
«RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -39.07 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 24.708000000 GHz
-0
L-10
— p2 —18.[2 dBm
1 exg
30 T
L-40 4
e Y
e T T e
2 Pk | o el
VIEW ro—y m i, -_..'-
|--60
L-70
--80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 19.AUG.2014 17:55:25

vL
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Conducted spurious emissions — 3-DH5-Sngl Fyp

FCC part 15.247 (d)
Spurious Emissions

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2441 MHz
Comment 3 3-DH5
«RBW 100 kHz Marker 2 [T1 ]
® *VBW 300 kHz -49.24 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 3.029680000 GHz
offget 6 dB 1 MarKer 1 [T1f ] +*
-0 " L4 apIr
| -10 2.44252P000 GHz A
—t pl1 —-18.|5 dBm
1 PK
view [30
L -40 vL
2
--50 e | el M’ e il et ]
--60 T -
70
-—-80
Start 10 MHz 699 MHz/ Stop 7 GHz
= RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -39.21 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 25.050000000 GHz
-0
10 [ = |
— p2 —18.|5 dBm
1 PK*
view [30 T
10 www-"'\.
. JMMWWNW
e S R FESDY I S ok
70
-—-80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 19.AUG.2014 17:58:18
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Conducted spurious emissions — 3-DH5-Sngl FygH

FCC part 15.247 (d)
Spurious Emissions

EUT Bluetooth Speakerphone
Model HFS20
Approval Holder GN Netcom / GOM-1407-4031
Temperature / Voltage Tnom / Vnom
Test Site / Operator Eurofins Product Service GmbH / Mr. Weber
Test Specification FCC part 15.247 (d)
Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2480 MHz
Comment 3 3-DH5
«RBW 100 kHz Marker 2 [T1 ]
® * VBW 300 kHz -49.15 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 3.560920000 GHz
Offset 6 dB ‘l MarKder 1 [T1]] *
-0 e =y
| -10 2.48446P000 GHz A
D1 —19.|]1 dBm
1 PK
view [30
L -40 vL
2
| — )4
it v g B P i gl e E PN T e o F T r————
--60
70
-—-80
Start 10 MHz 699 MHz/ Stop 7 GHz
= RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -38.30 dBm
Ref 10 dBm *Att 30 dB * SWT 10 s 24.974000000 GHz
-0
10 [ = |
- P2 -19.]1 dBm
1 PK*
view [30 T
-—-40
| ., MWWWWMM <
fwﬁlm' N ma
70
-—-80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 19.AUG.2014 18:00:09
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3.10 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated emissions acc. FCC 47 CFR 15.247 / IC RSS-210

Verdict: PASS

Test according referenced

standards

Reference Method

FCC 15.247(d) / IC RSS-210 A8.5

Test according to

measurement reference

Reference Method

FCC Public Notice DA 00-705 / ANSI C63.4

Test frequency range

Tested frequencies

30 MHz — 10™ Harmonic

Limits
Frequency range [MHZz] Detector Limit [puV/m] [ dIIB_LrT\]/i}m] Limit Distance [m]
30-88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 — 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).
When average radiated emission measurements are specified, including average emission measurements
below 1000 MHz, there also is a limit on the peak level of the radio frequency emissions. The limit on peak
radio frequency emissions is 20 dB above the maximum permitted average emission limit applicable to the

equipment under test.

Test setup
A . .
Semi-anechoic Chamber
% |
[] I EUT
L | ‘ | I
Turn| table
—_— Ground Plane _—
e e e
Amplifier Measurement
Matrix Receiver
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Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span it set according to measurement range

3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector

and RBW of 1 MHz with peak/average detector is used above 1 GHz
4. Markers are set to peak emission levels within restricted bands
Test results
Channel Fr([el\(jlllj_'ezr]]cy Mode E?R/if:zi?n [ dtﬁ\\/ﬁ:n] Det. | Pol. [ dkl)_:lT/i/tm] LirT[]riTt]ﬁiSt' M[zré]]in

Fuip 2441 DH5-Sngl 7322 55.46 pk hor 74.00 3 -18.54
Fuvip 2441 DH5-Sngl 7322 44.81 avg hor 54.00 3 -09.19
Fuio 2441 DH5-Sngl 7322 59.59 pk | ver | 74.00 3 -14.41
Fumip 2441 DH5-Sngl 7322 49.69 avg ver 54.00 3 -04.31
Fhich 2480 DH5-Sngl 2483.5 61.02 pk hor 74.00 3 -12.98
Fhich 2480 DH5-Sngl 2483.5 50.56 RMS | hor 54.00 3 -03.44
Fhich 2480 DH5-Sngl 7439 62.22 pk ver 74.00 3 -11.78
Fhich 2480 DH5-Sngl 7439 53.26 avg ver 54.00 3 -00.74
Fhich 2480 DH5-Sngl 7440 44.19 avg hor 54.00 3 -09.81
Fuip 2441 3-DH5-Sngl 7322 38.57 avg hor 54.00 3 -15.43
Fuip 2441 3-DH5-Sngl 7322 37.93 avg ver 54.00 3 -16.07
Fhich 2480 3-DH5-Sngl 2483.5 62.03 pk hor 74.00 3 -11.97
Fhich 2480 3-DH5-Sngl 2483.5 48.08 RMS | hor 54.00 3 -05.92
Fhich 2480 3-DH5-Sngl 7439 57.54 pk ver 74.00 3 -16.46
Fhich 2480 3-DH5-Sngl 7439 44.72 avg ver 54.00 3 -09.28
Fhich 2480 3-DH5-Sngl 7440 54.76 pk hor 74.00 3 -19.24
Frich 2480 3-DH5-Sngl 7440 41.95 avg hor 54.00 3 -12.05
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3.11 Test Conditions and Results — Receiver radiated emissions

Receiver radiated emissions acc. IC RSS-210

Verdict: PASS

Test according referenced

Reference Method

standards

IC RSS-210 A8.5

Test according to

Reference Method

measurement reference

ANSI| C63.4

Tested frequencies

Test frequency range

30 MHz — 3™ Harmonic

EUT test mode Receive
Limits
Frequency range [MHZz] Detector Limit [uV/m] Limit [dBuV/m] Limit Distance [m]
30 - 88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 - 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3
Test setup
A . .
Semi-anechoic Chamber
% |
[] I EUT
L] ‘ | I
Turn| table
—_— Ground Plane E—
T T T =]
Amplifier Measurement
Matrix Receiver
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Test procedure

1. EUT set to receive mode (Communication tester is used if needed)
Span it set according to measurement range

n

3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector
and RBW of 1 MHz with peak/average detector is used above 1 GHz

4. Markers are set to peak emission levels

Test results

Channel Frequency | Emission | Emission Level | Emission Level Det Limit Margin
[MHZ] [MHZ] [dbuV/m] [uV/m] ' [LV/m] [LV/m]
Fuip 2441 317 37.82 77.80 pk 500 -422.204
Comments:

Test Report No.: GOM-1407-4031-TFC247BT-V01
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Product Service

ANNEX A  Transmitter radiated spurious emissions

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Index 42

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
120 = FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
110 f
100 f
90 f
80 f
E Ot
3 701
8
E 60~
£ 50 :
uof
40
20 L ) X A~ AV A
WAy | | M= ’ '
201
14
0 C
30M 60 M 80M 100 M 120 M 140 M 200 M

Frequency (Hz)
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
Index 37

120 m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak

110 f

100 f

90 f

80 f
:E\ C
2 70+
g
3 60-L
k) N
2

401

30 zﬁ\ A A M_WWWNWW

B v MWMWMWWW
20
10 f
0 C
30M 60 M 80M 100 M 120 M 140 M 160 M 180 M 200 M
Frequency (Hz)
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
Index 36
m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
120-F
110 f
100 f
90 f
80 f
E nf
Z
m L
S 604
° L
Q2 - 1
E 50+ N i i
E 40+
1) C
o % 3
30+ 5 4
C 6
20 Wﬂ 9 hwnmhiv/\"vf\« - Uﬁ fﬁw /\J\/\/\’\M M et A .“ﬂ Jl L
of o
of
-10 g
200 M 300 M 400 M 500 M 600 M 700 M 800 M 900 M 1G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
294.4 MHz 22.45 dBpV/m 95 dBuV/m -72.55 dB Pass
355.2 MHz 24.97 dBpVv/m 95 dBpV/m -70.03 dB Pass
432 MHz 27.2 dBuV/im 95 dBuV/m -67.8 dB Pass
852.8 MHz 32.87 dBuV/m 95 dBuV/m -62.13 dB Pass
883.2 MHz 50.52 dBpVv/m 95 dBpV/m -44.48 dB Pass
894.4 MHz 30.69 dBpVv/m 95 dBpV/m -64.31 dB Pass
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
Index 31
m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
120-F
110 f
100 f
90 f
80 f
E nf
Z
m L
S 604
° L
o =
2
5 50 - ] i
E 40+
1) C
- 1
30+ 5 5
r 3
2 QM MWW ﬁ“w v~ d W
r MW=~ AT
104 LA
of
-10 g
200 M 300 M 400 M 500 M 600 M 700 M 800 M 900 M 1G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
219.2 MHz 22.4 dBuV/im 95 dBuV/m -72.6 dB Pass
430.4 MHz 24.4 dBpv/m 95 dBpV/m -70.6 dB Pass
860.8 MHz 30.94 dBuV/m 95 dBuV/m -64.06 dB Pass
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 10
— FCC 15.209 AV 1 — FCC 15.20Q AVr2 === FCC 15209 AVr3 === FCC 15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 === FCC 15.209 AV(7 === FCC 15.209 AVr8 === FCC 15.209 AVr9 == FCC 15.209 AVr10
— FCC 15.209 AVri11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110+
100+
90
£ 80 R
5o : ]
S 70+
=] C
Q -
g2 r
T 60
Q C
3 F - —_— _— -
o 504 (ﬂ?)
: ; M VWMMWMWWWWWMWW
WWMWW
304
20+
1G 15G 2G 25G 3G 35G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.503 GHz 53.2 dBuV/m 95 dBuV/m -41.8 dB Pass
2.53 GHz 48.02 dBuv/m 95 dBpV/m -46.98 dB Pass
2.557 GHz 47.7 dBuV/m 95 dBuV/m -47.3 dB Pass
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 2
FCC 15.209 AV r1 — FCC 15.20Q AVr2 === FCC 15209 AVr3 === FCC 15.209 AVr4 == FCC 15.209 AVI5
FCC 15209 AVr6 === FCC 15.209 AVr7 — FCC 15.209 AVr8 — FCC 15209 AVr9 = FCC 15.209 AVr10
FCC 15.209 AV ri1 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi

110

RBW: 1 MHz, Vertical Max Peak

100

90

80

70

60

Electrical Field (dBpV/m)

50

40

30

20

|
|
\
|

o
&
o

2G 25G 3G

Frequency (Hz)

35G 4G
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; Lower Bandedge
Index 11
120 — FCC 15.209 AV r8 FCC15.247 Peakvli ——— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
110 f
100 f
90 f
80 f
’\E‘ C
> ot /i
m L
g 60 f /;/
o N
i J]
40+
301 /\
20
10 f
0 C
23G 232G 234G 236G 238G 24G

Frequency (Hz)
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; Lower Bandedge
Index 3

120 — FCC 15.209 AV r8 FCC 15.247 Peak vi —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS

110 f

100 f

90 f

80 f
’\E‘ C
3 70 /I
m L
|
'g 501
Q -
o /)

40 A

- A

30

20

10 f

0 C
23G 232G 234G 236G 238G 24G

Frequency (Hz)
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth Speakerphone
HFS210

Eurofins Product Service GmbH
Mr. Weber

Tnom: 24°C, Vnom: 3.7 VDC

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 4
—— FCC15.209 AVr14 FCC15.209 AVr15 =—— FCC15209AVr16 =——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
110
100+
90+
= C
S 80
3> °T
g L
3 70+
2 B
S C
3 60
w B
%0 : : LAt A
r WW/\/M
L L A AN AN AN AANAN
401 MWW;LW”
30+
4G 45G 5G 55G 6G 65G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.8 GHz 48.32 dBuV/m 74 dBuV/m -25.68 dB Pass
7.2 GHz 55.73 dBpV/m 95 dBuV/m -39.27 dB Pass
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth Speakerphone
HFS210

Eurofins Product Service GmbH
Mr. Weber

Tnom: 24°C, Vnom: 3.7 VDC

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 12
—— FCC15.209 AVr14 FCC15.209 AVr15 =—— FCC15209AVr16 =——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110
100+
90+
= C
S 80
?L L
g L
3 70+
2 B
S C
L L _ 1 I
50 7
- W WIS
C WM
C LA A A AN M
20 AMWM
30+
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
7.2 GHz 52.83 dBuV/m 95 dBuV/m -42.17 dB Pass
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 25
— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 FCC 15.209 AVr22
— FCC 15.209 AV 23 — FCC 15.209 AVr24 FCC 15.247 Peak v1 —— RBW: 1 MHz, Horizontal Max Peak
110
100+
90+
$ st
g
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w r
§ 60
i
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N st AL |
ok . e MWWMMWWWW AT WIS
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Frequency (Hz)
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 19
— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 FCC 15.209 AVr22
— FCC 15.209 AV 23 — FCC 15.209 AVr24 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak
110
100+
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$ st
g
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w r
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i
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C |msrghbiaiia Ly
40+ ; Al bl e WMWWWWW MWWMMNMWW
LA A=A AT
30+
8G 9G 10G 1G 12G 13G 14 G 15G 16 G 17G

Frequency (Hz)
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Antenna:

Measurement distance:

GN Netcom A/S

Bluetooth Speakerphone

HFS210

Eurofins Product Service GmbH

Mr. Weber

Tnom: 24°C, Vnom: 3.7 VDC

Rohde & Schwarz HL 025, Horizontal
Im

Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 26
—— FCC 15.209 AVr25 FCC 15209 AVr26 = FCC 15.209 AV r27 FCC 15.247 Peak v1
—— RBW: 100 kHz, Horizontal Max Peak
110
100+
90+
= C
S 80
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2 B
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w B
501
“ M SIVRROPTY i POV WM’VM e -
5 MMK/WW NAN
30+
17G 18G 19G 20G 21G 22G 23G 24G 25G 265G

Frequency (Hz)

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 84 of 119



&% eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: Im
Mode: TX; BT; Ch. 0; 2402 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal

— FCC 15.209 AV 125 FCC15209 AVr26 = FCC 15.209 AVr27 FCC 15.247 Peak vi

—— RBW: 100 kHz, Vertical Max Peak

Index 20
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Frequency (Hz)
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
Index 41
120 m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
110 f
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Index 38

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case

120 m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S
Bluetooth Speakerphone
HFS210

Eurofins Product Service GmbH

Mr. Weber

Tnom: 24°C, Vnom: 3.7 VDC

Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
Index 35
= FCC 15.247 Q-Peakvl ——— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
230.4 MHz 21.29 dBuV/m 95 dBuV/m -73.71dB Pass
430.4 MHz 27.15 dBpV/m 95 dBuV/m -67.85 dB Pass
881.6 MHz 45.68 dBuV/m 95 dBuV/m -49.32 dB Pass
908.8 MHz 31.24 dBuV/m 95 dBuV/m -63.76 dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 88 of 119



<& eurofins

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
Index 32
m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
219.2 MHz 22.53 dBuV/m 95 dBuV/m -72.47 dB Pass
430.4 MHz 23.14 dBpVv/m 95 dBpV/m -71.86 dB Pass
889.6 MHz 45.16 dBuV/m 95 dBuV/m -49.84 dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 13
— FCC 15.209 AV 1 — FCC 15.20Q AVr2 === FCC 15209 AVr3 === FCC 15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 === FCC 15.209 AV(7 === FCC 15.209 AVr8 === FCC 15.209 AVr9 == FCC 15.209 AVr10
— FCC 15.209 AVri11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.5442 GHz 49.3 dBuVv/m 95 dBuV/m -45.7 dB

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 5
— FCC 15.209 AV 1 — FCC 15.20Q AVr2 === FCC 15209 AVr3 === FCC 15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 === FCC 15.209 AV(7 === FCC 15.209 AVr8 === FCC 15.209 AVr9 == FCC 15.209 AVr10
— FCC 15.209 AVri11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.5442 GHz 47.87 dBuV/m 95 dBuV/m -47.13 dB Pass
2.5957 GHz 44.16 dBuvV/m 95 dBpV/m -50.84 dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 91 of 119



<& eurofins |

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 14
—— FCC15.209 AVr14 FCC15209 AVr15 == FCC15209 AVr16 == FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110
100
90+
= C
< 80
?L L
g r L]
3 70+
g2 0T
5 I
T 601
o [
50 R 1 [ AN
i M\Aﬂ MW\NNWWNWW X
- A A
40 B
30+
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.88 GHz 46.53 dBuV/m 74 dBuV/m -27.47 dB Pass
7.322 GHz 55.46 dBuV/m 74 dBuv/m -18.54 dB Pass
Frequency Average Average Limit Average Difference Average Status
7.322 GHz 44.81 dBuV/m 54 dBuV/m -9.19dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 6
—— FCC 15209 AVri4 FCC15209 AVr15 === FCC15209 AVr16 === FCC15.209 AVr17 FOC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.88 GHz 50.73 dBuV/m 74 dBuV/m -23.27 dB Pass
7.322 GHz 59.59 dBuVv/m 74 dBuv/m -14.41 dB Pass
Frequency Average Average Limit Average Difference Average Status
7.322 GHz 49.69 dBuV/m 54 dBuV/m -4.31dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 27
— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 FCC 15.209 AVr22
— FCC 15.209 AV 23 — FCC 15.209 AVr24 FCC 15.247 Peak v1 —— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S

EUT Name: Bluetooth Speakerphone

Model: HFS210

Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber

Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical

Measurement distance:

1 m converted to 3m

Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 21
—— FCC15209 AVF8 == FCC15209AVH9 == FCC15209AVI20 =——— FCC 15209 AV21 FOC 15.209 AV r22
—— FCC15209AVI23 —— FCC 15209 AVI24 FCC15.247 Peakvi ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: Im
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 28
— FCC 15.209 AV 125 FCC15209 AVr26 = FCC 15.209 AVr27 FCC 15.247 Peak vi

—— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: Im
Mode: TX; BT; Ch. 39; 2441 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 22
— FCC 15.209 AV 125 FCC15209 AVr26 = FCC 15.209 AVr27 FCC 15.247 Peak vi
—— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Index 40

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case

120 m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
Index 39
120 m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
Index 34
m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
232 MHz 22.68 dBuV/m 95 dBuV/m -72.32.dB Pass
430.4 MHz 27.38 dBpv/m 95 dBpV/m -67.62 dB Pass
883.2 MHz 32.69 dBuV/m 95 dBuV/m -62.31 dB Pass
894.4 MHz 32.89 dBuV/m 95 dBuV/m -62.11 dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Index 33

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; worst case
m—— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference
432 MHz 25.98 dBuV/m 95 dBuV/m -69.02 dB
860.8 MHz 31.9 dBuV/m 95 dBuV/m -63.1dB

910.4 MHz 29.17 dBuV/m 95 dBuV/m -65.83 dB

Peak Status
Pass
Pass
Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

GN Netcom A/S
Bluetooth Speakerphone
HFS210

Eurofins Product Service GmbH
Mr. Weber
Tnom: 24°C, Vnom: 3.7 VDC
Schwarzbeck BBHA 9120D, Horizontal

Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 15
——— FCC15209AVr1 ~=——— FCC15209AVr2 =——— FCC15209AVr3 =——— FCC15209AVr4 =——— FCC15.209 AVr5
—— FCC15209AVr6 ~=——— FCC15209 AVr7 ~=——— FCC15209AVI8 =——— FCC15209AVr9 =—— FCC15.209 AVr10
—— FCC 15209 AVr11 FCC15209 AVr12 ~=——— FCC15209 AVr13 =——— FCC15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.503 GHz 47.75 dBuV/m 95 dBuV/m -47.25 dB Pass
2.584 GHz 43.43 dBuV/m 95 dBuV/m -51.57 dB Pass
2.635 GHz 43.11 dBuV/m 95 dBuV/m -51.89 dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 7
— FCC 15.209 AV 1 — FCC 15.20Q AVr2 === FCC 15209 AVr3 === FCC 15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 === FCC 15.209 AV(7 === FCC 15.209 AVr8 === FCC 15.209 AVr9 == FCC 15.209 AVr10
— FCC 15.209 AVri11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.503 GHz 45.06 dBuV/m 95 dBuV/m -49.94 dB Pass
2.584 GHz 48.39 dBuv/m 95 dBpV/m -46.61 dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal; Upper Bandedge
Index 16
— FCC 15.209 AVIr9 FCC15.247 Peakvli ——— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4835 GHz 61.02 dBuV/m 74 dBuV/m -12.98 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4835 GHz 50.56 dBuV/m 54 dBuVv/m -3.44dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizonatl; Upper Bandedge
Index 8
— FCC 15.209 AVIr9 FCC 15.247 Peak vi —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 18
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
7.44 GHz 53.78 dBuV/m 74 dBuV/m -20.22 dB Pass
Frequency Average Average Limit Average Difference Average Status
7.44 GHz 44.19 dBuVv/im 54 dBuV/m -9.81 dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 106 of 119



<& eurofins |

Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 9
—— FCC15.209 AVr14 FCC15209 AVr15 == FCC15209 AVr16 == FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 48.37 dBuV/m 74 dBuV/m -25.63 dB Pass
7.439 GHz 62.22 dBpV/m 74 dBuv/m -11.78 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.96 GHz
7.439 GHz 53.26 dBuV/m 54 dBuV/m -0.74 dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 1 m converted to 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 29
— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 FCC 15.209 AVr22
— FCC 15.209 AV 23 — FCC 15.209 AVr24 FCC 15.247 Peak v1 —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 23
— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 FCC 15.209 AVr22
— FCC 15.209 AV 23 — FCC 15.209 AVr24 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant:

EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth Speakerphone
HFS210

Eurofins Product Service GmbH
Mr. Weber

Tnom: 24°C, Vnom: 3.7 VDC

Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: Im
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal
Index 30
— FCC 15.209 AV 125 FCC15209 AVr26 = FCC 15.209 AVr27 FCC 15.247 Peak vi
—— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Weber
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: Im
Mode: TX; BT; Ch. 78; 2480 MHz; DH5
Test Date: 2014-08-20
Note: EUT horizontal

— FCC 15.209 AV 125 FCC15209 AVr26 = FCC 15.209 AVr27 FCC 15.247 Peak vi

—— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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ANNEX B  Receiver radiated spurious emissions
Spurious emissions according to RSS-GEN

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: RX; Rx Scan Mode
Test Date: 2014-08-21
Note:
Index 6
65 —— RSS-Gen RxQP —— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-GEN

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: RX; Rx Scan Mode
Test Date: 2014-08-21
Note:

e RSS-Gen RxQP ——— RBW: 100 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Status
31.7 MHz 37.82 dBuV/m 40 dBpVv/m -2.18dB Pass

Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-GEN

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: RX; Rx Scan Mode
Test Date: 2014-08-21
Note:
Index 8
—— RSS-GenRxQP ——— RBW: 100 kHz, Horizontal Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: RX; Rx Scan Mode
Test Date: 2014-08-21
Note:
Index 7
—— RSS-Gen RxQP ——— RBW: 100 kHz, Vertical Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-GEN

Project number: GOM-1407-4031

Index 1

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: RX; Rx Scan Mode
Test Date: 2014-08-21
Note:
—— RSS-Gen RxAV —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-GEN

Project number: GOM-1407-4031

Index 3

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: RX; Rx Scan Mode
Test Date: 2014-08-21
Note:
—— RSS-Gen RxAV ——— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
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Spurious emissions according to RSS-GEN

Project number: GOM-1407-4031

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: RX; Rx Scan Mode
Test Date: 2014-08-21
Note:
Index 2
—— RSS-Gen RxAV —— RBW: 1 MHz, Horizontal Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to RSS-GEN

Project number: GOM-1407-4031

Index 4

Applicant: GN Netcom A/S
EUT Name: Bluetooth Speakerphone
Model: HFS210
Test Site: Eurofins Product Service GmbH
Operator: Mr. Jahn
Test Conditions: Tnom: 24°C, Vnom: 3.7 VDC
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: RX; Rx Scan Mode
Test Date: 2014-08-21
Note:
—— RSS-Gen RxAV ——— RBW: 1 MHz, Vertical Max Peak
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Test Report No.: GOM-1407-4031-TFC247BT-V01
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Storkower Str. 38c, D-15526 Reichenwalde, Germany
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